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1. Administrative Data
1.1 Testing Laboratory

Company name:

L

Address:

Laboratory accreditation info:

Responsible for accreditation scope:

Version of test report:

1.2 Project Data
Project leader:

Date of test report:
Date of first test:

Date of last test:

1.3 Applicant Data

Company name:

Address:

Contact person:

1.4 Manufacturer Data

Company name:

Address:

Contact person:

7 layers AG

Borsigstrasse 11
D-40880 Ratingen
Germany

TTI-P-G 178/99
96716

Dipl. - Ing. Frank Spiller
Dipl. - Ing. Marco Kullik

1.0

Dipl.-Ing. Andreas Petz

2002-09-04
2002-08-12
2002-08-18

Clarion

Phase 3, Free Industrial Zone

11900 Bayan Lepas

Penang
Malaysia

Mr. Pang Tong Khim

see Applicant
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2. Testobject Data

2.1 General EUT Description

Product Category:

Equipment under test:

Nominal voltage:

Mobile Phone Accessory

Clarion Biuetooth Car Kit CM H51
5.5V

Low voltage: 5.5V

High voltage: 5.5V
Power class: 2

Longest supp. packet: DH1

Max. antenna gain: 00,0 dBi
Nominal temperature: 23°C

Low temperature: -20°C
High temperature: +80°C

Test report reference;
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2.2 Supported Profiles
I Profile K1:GAP Conformance
L] Profile K2:SDAP Interoperability
T profile K3:Cordless Interoperability
U profile K4:Intercom Interoperability
U Profile K5:Serial Port Profile Conformance
J profile K6:Headset Interoperability
[1 profile K7:DUN Interoperability
Ul profile K8:FAX Interoperability
U] Profile K9:LAN Access Interoperability
] profile K11:0bject Push Profile Interoperability
[l profile K12:File Transfer Profile Interoperability
L] profile K13:Synchronization Profile Interoperability
L] Extended Service Discovery Profile
L] Personal Area Network Interoperability Profile
L] Basic Printing Interoperability Profile
L Hardcopy Cable Replacement
[l Hands-Free Interoperability Profile
U Basic Imaging Interoperability Profile
L] Audio/Video Distribution Transport Protocol Conformance
F1 Audio/Video Control Transport Protocol Conformance
[l Generic Audio/Video Distribution Profile Conformance
U1 Advanced Audio Distribution Profile Interoperability
[J Audio/Video Remote Control Profile Interoperability

U Human Device Interface
L] Common ISDN Access Profile
[ SIM Access Profile

Test report reference:
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2.3 EUT: List of Devices and Configurations

BD Address Configura- HW status SW status Serial bate of Date of
tion Number receipt return
0050c215a02f a0l FIPICD 03 272 F1031 2002-08-12
BCO2x_hci_lvl_lk.
3_56
0050¢215a031 b0t FIPICD 03 272 F1033 2002-08-12
BCOZx_hci_tvl_Ik.
3.56

2.4 EUT: Equipment for Profile Interoperability Testing

Short Interoperability Type Manufac HW SwW Serial No,
Description Device Designation turer Status Status

2.5 (Interoperability) Test Setups

Setup No. Combination of EUT Remarks
and Interoperability
setup01 EUT + Interface Box + TS8960 set-up for conducted tests
setup02 EUT + Interface Box + Anechoic set-up for radiated tests
Chamber
Test report reference: Page 6 of 20
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3. Test Results

3.1 General

Documentation of tested Available at the 7 layers AG Test Laboratory.

devices and results:
The complete set of measurement results is stored in
printed form at the 7 layers AG Test laboratory and is
available on demand.
The reference to the test system print cuts is shown by the
unigue combination of the Test Case Identifier (TCID), EUT,
Test conditions (temp., voltage, packet type) and Date of

Test.
Interpretation of The results of the inspection are described on the following
test results: ’ page(s). "Passed" in the summary list in chapter 3.2 of this

test report means:
1) The performed tests were verified according to:

Test Case Reference List 2002-07-22
Test Case Reference Addendum -
Core Specification Ver. 1.1

and were verified according to the following Test
Specifications and ICS/IXIT documents:

Test Spec Name Test Spec Ver. [CS/XIT Ver.
Part A A:0.91 0.91

including the following erratas:

Test case Test Spec. ver.  Errata
TRC/CA/OL/C A: 0,91 err 189
TRC/CA/QL/C A: 0.91 err 259
TRC/CA/OL/C A: 0.91 err 262
TRC/CA/OL/C A:0.91 err 299 ur
TRM/CA/01/C A: 0.91 err 189
TRM/CA/Q2/C A: 0,91 err 189
TRM/CA/04/C A: 0.91 err 189
TRM/CA/05/C A:0.91 err 189
TRM/CA/O6/C A: 0,91 err 189

2) The tested device is conformant to the Bluetooth
specifications.

The detailed results of all performed tests are available
within the internal documentation of the test laboratory.

In cases where "declaration" Is stated in the summary list,
the corresponding documents are available within the clients
documentation.

In cases where "not applicable” is stated in the summary
list, the test case requirements are not relevant to the
specific test equipment implementation.

Test repott reference: Page 7 of 20
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General Comment(s): According to the Delta Test Concept for a BC2 chip used in
this device which is agreed with BQB Mr. Andreas
Gruenwaldt only the following tests are performed at normaf
test conditions (besides TRM/CA/01/C and RCV/CA/01/C also
at extreme test conditions).

Project leader: %iayers

Responsible for accreditation scope: j 8’ 7 layers AG, Borsigstr, 11
_ 40880 Ratingen, Germany

Phene +49 (0)2102 749 0
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3.2 Summary List

Part A

(RF Test Results)

FI'C Identifier ‘Test Spec. l
‘Description \
Test lEUT Test Test Packet |[TX/RX |[Confi- Setup Date Result Footnote
Conditions Power |Voltage |Temp. (Type |Freq. guration
TRM/CASO1/C A: 091
Output Power
Max Normal Normal DH1 fiopping a0l setupC1 2002-08-17 passed
sequence
Max LoW Low DH1 hopping  a01 setup01 2002-08-17 passed
sequence
Max High High DH1 hopping a0l setup01 2002-08-17 passed
sequence
TRM/CA/02/C A: .91
Power Density
Max Normal Normal DH1 hopping a0l setupd1 2Q002-08-17 passed
sequence
EU
TRM/CAJ04/C A: 0.91
TX Output Spectrum - Frequency range
Max Normal Normal DH1 High / a0l setupl1 2002-08-17 passed
Low
Europe
Max Normal Normal DH1 Low / aD1 setup01 2002-08-17 passed
High
Europe
TRM/CASO5/C A: 0,51
TX Output Spectrum - 20 dB Bandwidth
Max Normal Normal DH1 High / a1 setup01 2002-08-17 passed
Low
Max Normal Normal DH1 low / a0l setup01 2002-08-17 passed
High
Max Normal Normal DH1 Mid f Low a01 setup01 2002-08-17 passed
TRM/CA/06/C A: 0.91
TX Qutput Spectrum — Adjacent channel power
Max Normal Normal DH1 High-3/ a01 setup01 2002-08-17 passed
Low
Max Normal Normal DH1 Low+3/ a0l setup0L 2002-08-17  passed
High
Max Normat Nermal DH1 Mid / Low a01 setupQi 2002-08-17 passed
Test report reference: Page 9 of 20
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Part A (RF Test Results)

TC Identifier ‘Test Spec. I

‘Description ‘
Test EUT Test Test Packet {TX/RX |Confi- Setup IDate Result Footnote
Conditions Power |Voltage [Temp. (Type iFreq. guration i
TRC/CA/O1/C Ar 0.91
Out-of-Band Spurious Emissions
ETS conducted. Max Normal Normal DH1 High / a01 setupdl 2002-08-17  passed
Low
ETS conducted. Max Normal Normal DH1 Low / al1 setupQl 2002-08-17  passed
High
ETS conducted. - Normal Normat - Standby a0l setupdl 2002-08-17 passed
ETS radiated Max Normal Normal DH1 High / bO1 setup02 2002-08-12 passed 002
Low
ETS radiated Max Normal Normal DH1 Low / bo1 setupQ2 2002-08-12  passed 002
High
ETS radiated - Normal Normal - Standby b0l setup02 2002-08-12 passed 003
FCC conducted,  Max Normal Normal  DH1 High / an1 setupdl 2002-08-12  passed
Low
FCC conducted. Max Normal Normal DH1 Low / al1 sefupdl 2002-08-12 passed
High
FCC conducted. Max Normal Normal DH1 Mid / Low a0l setup0l 2002-08-12 passed
FCC radiated Max Normal Normal DH1 High / b01 setup02 2002-08-12  passed 001
Low
FCC radiated Max Normal Normal  DH1 Low / bo1 setup02 2002-08-12  passed 001
High
FCC radiated Max Normal Normal DH1L Mid / Low b01 setup02 2002-08-12  passed 001
RCV/CAJOL/C A: 0,91
Sensitivity' -~ single slot packets o
Max Normal Normal DH1 High / a0l setup01 2002-08-17 passed
Low
Max Normal Naormal DH1 Low [/ a01 setup01 2002-08-17 passed
High
Max Normat Normal  DH1 Low / Mid a0t setup0l 2002-08-17  passed
Max Low Low DH1 High / a0l setupdl 2002-08-18 passed
Low
Max Low Low DH1 Low / a01 setup01 2002-08-18 passed
High
Max Low Low DH1 Low / Mid a01 setupQ1 2002-08-18 passed
Max High High DH1 High / a01 setup01 2002-08-17 passed
Low
Max High High DH1 Low / a1 setup01 2002-08-17 passed
High
Max High High DH1 Low / Mid 201 setupdl 2002-08-17 passed
Test report reference: Page 10 of 20
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3.3 Footnotes and Testsystem Environmental Conditions

Footnotes:
001 Tested in "local TX mode". The tests have been continued on 2002-08-13 (18.0 - 25.0 GHz} and commpleted
on 2002-08-14 (30.0 MHz - 1.0 GHz).
002 Tested in "local TX mode".
003 Tested in continuous scan repetition mode "SR0".

Test report reference: Page 11 of 20
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Test System Environmental Conditions:

Test System  TS8960R

Date Temperature Humidity AirPressure
12.08.02 25°C 48 %rel 1008 hPa
17.08.02 27 °C 26 Y%rel 1012 hPa
18.08.02 28 °C 27 %rel 1013 hPa
Test report reference: Page 12 of 20
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4. Description of Test Systems

System 1 - Conducted tests with TS 8960

10 MHz Rohde & Schwarz TS8960
Rubidium- -
Reference RF Compliance Test System

MFS 1EEE BUS

Spectrum /|; BT/CW oW Signalling Signalling System

- Vector Interferer || Interferer RF- . Unit Cantroller
Anaiyser (>3 GHz} || Frontend o

FSIG26 SMIQO3B SMPO3 SMIQO3B: PTWE0 PSM

gk

B

=
A

i
|

Switching / Filter Unit -~

sscy -

Test system 1 was checked by internal verification procedure of 7 layers according to the principles
of our Management System, approved by DAR.

System 2 - Radiated tests in the anechoic chamber

RX Antenna

Vd

Distance 1 m/3m

VAAVVVVVVVVVVVANVANY

Anechoic Chamber

N

1-4 m height

EUT

Turntable

= AAAAAAAAAAAAANIN L

AN

L EMI

Analyser
- ESI 26-

Test systern 2 (anechoic chamber) is under permanent surveillance of DAR and FCC

5. List of used Equipment

Remark:

Depending on the frequency range suitable attenuators, anntenna
types, filters and pre-smplifiers sre used.

The messurement distance is adjusted accordingly, also antenna

height.
The chamber can be configured as semi- or fully-anechoic chamber,

This test system is under permanent surveillance of DAR and FCC,

Test report reference:
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EMI Test System

Testlab Ratingen, controf area

Manufacturer Rohde&Schwarz Hardware version(s)
Serial no. Software version(s) for EN 55022: ES-K1 Ver.
1.60
Equipment Type Serial no. Manufacturer
Comparison Noise Emitter CNE III 99/016 York
EMI Analyzer ESI 26 830482/004 Rohde & Schwarz
Signal Generator SMR 20 846834/008 Rohde & Schwarz
EUT Digital Signalling System
Testlab Ratingen, controf area
Manufacturer Hardware version(s)
Serial no. Software version(s)
Equipment Type Serial no. Manufacturer
Digital Radio Communication Tester CMD 55 831050/020 Rohde & Schwarz
Signalling Unit for Bluetooth Spurious Emissions PTWG0 100004 Rohde & Schwarz
Auxiliary Test Equipment
Testlab Ratingen

Manufacturer various Hardware version(s)
Setial no. Software version(s)
Equipment Type Serial no. Manufacturer
Broadband Resist. Power Divider N 1506A / 93459 LM390 Weinschel
Broadband Resist. Power Divider SMA 1515 / 93458 LN673 Weinschel
Digital Multimeter 01 Voltcraft M-3860M 11096055 Conrad
Digital Multimeter 02 Voltcraft M-3860M 13095955 Conrad
Digital Oscifloscope TDS 784C B021311 Tektronix
Fibre optic link Satellite FO RS232 Link 181-018 Pontis
Fibre optic link Transceiver FO R5232 Link 182-018 Pontis
I/Q Modulation Generator AMIQ-B1 832085/018 Rohde & Schwarz
Notch Filter ultra stable WRCAB00/960-6EEK 24 Wainwrighi
Signal Generator SMIQ 03B 832492/061 Rohde & Schwarz
Temperature Chamber KWP 120/70 59226012190010 Weiss

VT 4002 58566002150010 Viétsch
ThermoHygro_01 430202 Fischer

Test report reference:
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Rohde & Schwarz TS8960

Testlab Ratingen, BT Lab

Biluetooth RF Conformance Test

System

Manufacturer Rohde & Schwarz
Serial no. 338864
Equipment

Laserprinter
Monitor 19"
Power Meter
Power Sensor

Power Supply

RF Step Attenuator
Rubidium Frequency Normal
Signal Analyser

Signal Generator

Signal Switching and Conditioning Unit
Signalling Unit
System Controller

6. Photo Report

Hardware version(s)

Software version(s)

Type
Laserjet 2100
Flexscan T68
NRVD
NRV-Z1
NRV-Z1
PS-2403D
E3632A

RSP

MFS

FSIQ26
SMIQ03B
SMIQ03B
SMP 03

SSCU

PTW60 for TS8960
PSM12

Ideni-No.: 1133.1810.02

QOperation System: SuSE

Linux 6.0, Kernel 2.0.36
Test System Software:
(1.12) (1.14) (1.17) (1.18)
(1.19) (1.22) (1.23)
(1.24pre) (1.24) 1.24 +

Patch + 2.0
Serial no, Manufacturer
FRFI023447 HP
50565029 -ED EIZO
832025/059 Rehde & Schwarz
832279/013 Rohde & Schwarz
832279/015 Rohde & Schwarz
- Conrad
MY40003776 Agilent
833695/001 Rohde & Schwarz
002 Efratom
832695/007 Rohde & Schwarz
101175 Rohde & Schwarz
832870/017 Rohde & Schwarz
833680/003 Rohde & Schwarz
338826/005 Rohde & Schwarz
838312/014 Rohde & Schwarz
829323/008 Rohde & Schwairz

Test report reference:
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Anechoic Chamber

Testlab Ratingen

Manufacturer various
Serial no.

Equipment

Air Compressor

{pneumatic)

Controller

EMC Camera

EMC Camera for observation of EUT
Filter ISDN

Filter telephone systems / modem
Filter Universal 1A

Fully/Semi
AE Chamber

Turntable

Vatve Control Unit
{pneum.)

Hardware version(s)

Software version(s)

Type Serial no. Manufacturer
Atlas Copco

HD 100 100/603 HD GmbH H. Deisel

CE-CAM/1 CE-SYS

CCD-400E 0005033 Mitsubishi

B84312-C110-E1 Siemens&Matsushita

B84312-C40-B1 Siemens&Matsushita

B84312-C30-H3 Siemens&Matsushita

10.58%6.38x6 Frankonia

DS 4205 420/573/99 HD GmbH, H. Deisel

VE 615P 615/348/99 HD GmbH, H. Deisel

EMI Radiated Auxiliary Equipment

Testlab Ratingen, control area

Manufacturer various Hardware version(s)
Serial no. Software version(s)
Equipment Type Serial no. Manufacturer
Antenna mast 4m MA 240 240/492 HD GmbH H. Deisel
Biconical dipole VUBA 9117 9117108 Schwarzbeck
Broadband Amplifier 45MHz-27GHz 154-00102600-42-5A 619368 Miteq
Cable "ESI to EMI Antenna" RTKO81+Airceli7 W18.01+W38.0ia Huber+Suhner
Cable "ESI to Horn Antenna" RTK 081 W18.04+3599/001 Rosenberger
Double-ridged horn HF S06 357357/001 Rohde & Schwarz
HF 906 3573577002 Rohde & Schwarz
High Pass Filter SHC3500/12750-1.2-KK 200035008 Trilithic
4HC1600/12750-1.5-KK 9942011 Trilithic
S5HC2700/12750-1.5-KK 9942012 Trilithic
KUEP pre amplifier Kuep 00304000 001 7layers
Log.-per. Antenna HL 562 Ultralog 8305477003 Rohde & Schwarz
Loop Antenna HFH2-Z2 829324/006 Rohde & Schwarz
Pyramidal Horn Antenna 26,5 GHz Model 3160-09 9910-1184 EMCO
Test report reference: Page 15 of 20
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Picture 01

Picture 02

F1031 PCB top view

F1031 top view - BT part detail

HTIILIAR |
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Picture 03 : F1031 PCB bottom view

Picture 04 : EUT and interfaces used for testing

Test report reference: Page 18 of 20
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FDO-
UART ADAPTER

Picture 05 : UART adapter for EUT

Picture 06 : F1033 in housing, top view

Test report reference:
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Picture 07

Picture 08

F1033 in housing, bottom view

F1033, set-up for radiated measurements
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1. Administrative Data
1.1 Testing Laboratory

Company name:

Address:

Laboratory accreditation info:

Responsible for accreditation scope:

Version of test report:

1.2 Project Data

Project leader:

Date of test report:
Date of first test:

Date of last test:

1.3 Applicant Data
Company name:

Address:

Contact person:

1.4 Manufacturer Data

Company name:

Address:

Contact person:

7 layers AG

Borsigstrasse 11
D-40880 Ratingen
Germany

TTI-P-G 178/99
96716

Dipl. - Ing. Frank Spiller
Dipl. - Ing. Marco Kullik

1.0

Dipl.-Ing. Andreas Petz

2002-08-13
2002-08-12
2002-08-12

Clarion

Phase 3, Free Industrial Zone

11900 Bayan Lepas

Penang
Malaysia

Mr. Pang Tong Khim

see Applicant
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2. Testobject Data

2.1 General EUT Description

Product Category:

Equipment under test:

Nominal voltage:
Low voltage:
High voltage:
Power class:

Longest supp. packet:

Max. antenna gain:

Nominal temperature:

Low temperature:
High temperature:

Mobile Phone Accessory

Clarion Bluetooth Car Kit CM HS1
55V

5.5V
5.5V

2

DH1

0,0  dBi
23°C
-20°C
+80°C

Test report reference:
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2.2 Supported Profiles
(] Profile K1:GAP Conformance
LI Profile K2:SDAP Interoperability
U Profile K3:Cordless Interoperability
[ ] Profile K4:Intercom Interoperability
L] Profile K5:Serial Port Profile Conformance
Profile K6:Headset Interoperability
(I Profile K7:DUN Interoperability
[1Profile K8:FAX Interoperability
[J Profile K9:LAN Access Interoperability
L] profile K11:0bject Push Profile Interoperability
LI Profile K12:File Transfer Profile Interoperability
L Profile K13:Synchronization Profile Interoperabilit
(] Extended Service Discovery Profile
LIPersonal Area Network Interoperability Profile
[ 1 Basic Printing Interoperability Profile
[ 1Hardcopy Cable Replacement
[] Hands-Free Interoperability Profile
[J Basic Imaging Interoperability Profile

L] Audio/Videc Distribution Transport Protocol Conformance
L] Audio/Videc Control Transport Protocol Conformance

[ ] Generic Audio/Video Distribution Profile Conformance

L] Advanced Audio Distribution Profile Interoperability

1 Audio/Video Remote Control Profile Interoperability

[ Human Device Interface
L Common ISDN Access Profile
LISIM Access Profile

Test report reference:
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2.3 EUT: List of Devices and Configurations

BD Address Configura- HW status SW status

Serial Date of Date of
tion Number receipt return
0050c215a032 c02 FIPICD 03 FIS00104 F1034 2002-08-12  2002-08-12
2.4 EUT: Equipment for Profile Interoperability Testing
Short Interoperability Type Manufac HW sSwW Serial No.
Description Device Designation turer Status  Status
Mobile Phone Nokia 6310 Nokia - -
Mobile Phane Ericsson R 520 m Ericsson -
2.5 (Interoperability) Test Setups
Setup No. Combination of EUT Remarks
and Interoperability
setup01 EUT + Ericsson R520m + Slemens
ME 45
setup02

EUT + Nokia 6310 + Siemens ME 45

Test report reference:
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3. Test Results

3.1 General

Documentation of tested Available at the 7 layers AG Test Laboratory.

devices and results:
The complete set of measurement results is stored in
printed form at the 7 layers AG Test laboratory and is
available on demand.
The reference to the test system print outs is shown by the
unique combination of the Test Case Identifier (TCID), EUT,
Test conditions (temp., voltage, packet type) and Date of

Test.
Interpretation of The results of the inspection are described on the following
test resulis: page(s). "Passed” in the summary list in chapter 3.2 of this

test report means:
1) The performed tests were verified according to:

Test Case Reference List 2002-07-22
Test Case Reference Addendum -
Core Specification Ver. 1.1

and were verified according to the following Test
Specifications and ICS/IXIT documents:

Test Spec Name Test Spec Ver. ICS/IXIT Ver.
Part K:6 K:6: 1.1 0.91

2) The tested device is conformant to the Bluetooth
specifications.

The detailed results of all performed tests are available
within the internal documentation of the test laboratory.

In cases where "declaration" is stated in the summary list,
the corresponding documents are available within the clients
documentation.

In cases where "not applicable" is stated in the summary
list, the test case requirements are not relevant o the
specific test equipment implementation.

Project leader: @ ‘ % i
J
Responsible for accreditation scope: \.f’ yﬂ/f/%

Test report reference; Page 7 of 11
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3.2 Summary List

Part K:6 {Protocol Test Results)

TC Identifier Test Spec.

[Description |

Test Test |Test Setup IuT Date Result Notes Foot-
Voltag [|[Temp |[System Config note
TP/IAC/BV-01-1 K:6: 1.1

Inc Connect establ - AG

Normal Normai IOP setup01 c02 2002-08-12 Passed

TR/IAC/BV-02-1 K:g: 1.1

Inc Connect establ - inband ring

Normal Normal IOP setup02 c02 2002-08-12 Passed

TP/OAC/BV-01-1 K:6: 1.1

Outg Connect establ - HS

Normal MNorma! I10P setup02 c02 2002-08-12 Passed

TP/ACR/BV-01-1 K:6: 1.1

Connect release - HS

Normal Normal I0OP setup01 c02 2002-08-12 Passed

TP/ACR/BV-02-1 K:6: 1.1

Connect release - AG

Normal Normal IOP setup01 c02z 2002-08-12 Passed

TP/ACR/BV-03-1 K:6: 1.1

Connect release - ext terminal

Normal Normal IOF setup01 c02 2002-08-12 Passed

TP/ACT/BV-01-1 K:6: 1.1

Connect transfer — HS initiated

Normal Normal IOP setup01 c02 2002-08-12 Passed

Test report reference: Page 8 of 11
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Part K:6 {Protocol Test Resuits)
[Description |
Test Test Test Setup IUT Date Result Notes Foot-
Voltag ||Temp [|System Config note
TP/ACT/BV-02-1 K:6: 1.1
Connect transfer — AG initiated
Normal Mormal IOP setup02 02 2002-08-12 Passed
TP/RAV/BV-01-1 K:6: 1.1
Speaker vol ¢trl — remote/local
Normal Normat IOP setup02 c02 2002-08-12 Passed
TP/RAV/BV-02-1 K:6: 1.1
Speaker vol ctrl - remote
Normal Normal IQP setup02 c02 2002-08-12 Passed
Test report reference: Page 9 of 11
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3.3 Footnotes and Testsystem Environmental Conditions

Footnotes:

- no footnotes present

Test System Environmental Conditions:

Test System I10P

Date Temperature Humidity

AirPressure

12.08.2002 24 °C 60 %rel

1010 hPa

Test report reference:
4_Plext_0102_BTT_HSa
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4. Description of Test Systems

5. List of used Equipment

Rohde & Schwarz TS8960

Testlab Ratingen, BT Lab

Bluetocth RF Conformance Test

System

Manufacturer Rohde & Schwarz
Serial no. 338864
Equipment

Laserprinter

Monitor 18"

Power Meter
Power Sensor

Power Supply

RF Step Attenuator
Rubidium Frequency Normal
Signal Analyser

Signal Generator

Signal Switching and Conditioning Unit
Signalling Unit
System Controller

Hardware version(s) Ident-No.: 1133.1810.02

Software version(s)

Type
Laserjet 2100
Flexscan T68

"NRVD

NRV-Z1
NRV-Z1

PS-2403D

E3632A

RSP

MFS

FSIQ26

SMIQ03B
SMIQO3B

SMP 03

sscu

PTW60 for TS8960
PSM12

Operation System: SuSE
Linux 6.0, Kernel 2.0.36
Test System Software:
{1.12) (1.14) (1.17}
(1.18) {1.19} (1.22)
(1.23) (1.24pre) (1.24)
1.24 + Patch + 2.0

Serial no. Manufacturer
FRF1023447 HP

505650298 -ED EIZO
832025/059 Rohde & Schwarz
832279/013 Rohde & Schwarz
832279/015 Rohde & Schwarz
- Conrad
MY40003776 Agilent
833695/001 Rohde & Schwarz
002 Efratom
832695/007 Rohde & Schwarz
832870/017 Rohde & Schwarz

101175 Rohde & Schwarz

833680/003 Rohde & Schwarz
338826/005 Rohde & Schwarz
838312/014 Rohde & Schwarz
829323/008 Rohde & Schwarz

Test report reference:
4_Plext_0102_BTT_HSa
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Annex to Bluetooth Test Report

4 Plext 0102_BTT_HS_0Ola

Headset Profile Interop
for Clarion

Audio-Headset CM HS1

Version: 11.10.2001

7 layers AG

Borsigstrasse 11

D-40880 Ratingen

Germany

Phone: +49 (0) 2102 749 100
Fax: +49 (0) 2102 749 111

Note:

The following test results relate only to the devices specified in this document. This report shall not be

reproduced in parts without the written approval of the testing laboratory.

Registergericht - registered in: Vorstand - Board of Directors:
Ratingen, HRB 3264 Dr. Welfgang Dahm
Aufsichtratsvorsitzende - Dr. Hans-Jiirgen Meckelburg
Chairman of the Supervisory Board:

Dr. Sabine Grobecker

7 layers AG, Borsigstrasse 11
40880 Ratingen, Germany
Phane: +49 (0) 2102 749 0
Fax:  +49 (0) 2102 749 350
http: //www. 7L avers.com



Bluetooth Test Report
Category B with Evidence
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Bliuetooth Test Report
Category B with Evidence

1. Test Results

1.1. General

Interpretation of test The results of the performed tests are described on the following
results: page(s).

"pass"” in the summary list in chapter 4.2 of this test report means
that the tests according to the following Test Specification
Test Spec Name Test Spec Ver.

Part K:6. Test Suite Structure (T5S) 22.B.363/1.1
and Test Purposes (TP) for Headset Profile

were successfully performed and evidence for the pass verdict is
presented in this report.

General deviations None.
from the Interop test
specification:
Test report reference: Page 3 of 13
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1.2,

1.2.1.

Test Setup:

Audio connection establishment

TP/IAC/BV-01-I [Inc Connect Establ - AG]

Definition Reference

Setup: Setup01

Audio Gateway [AG]

Ericsson R 520 m

Headset [HS] ouT

Test Procedure:

As described in the test specification

Test Resulis:

1. The AG and the HS gave an alert

referenced in section 1.1.

Bluetooth Test Report
Category B with Evidence

2. After pressing the off/on hook button on HS a bi-directional conversation over the

HS was possible

Verdict:

Requirement

Tested in:

Verdict

1)

Upon the call/audio connection initiation, the HS or AG
might give an alert.

Item 1

passed

HS:
2)

If an alert is provided the foliowed user action on the HS
establish the call/audio connection and bi-directional
conversation or any other intended audio applications
possible. .

Item 2

passed

3

If no alert is provided the call/audio connection is
established without any further user action and bi-
directional conversation or any other Intended audio
application is possibie.

AG:

It might be indicated that a call/audio connecticon is
established.

N/A

Comment: Nonhe.

Deviations from Conformance Test Specification;

None.

Test report reference:

4_Plext_0102_BTT_HS_ochne_Logo
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Bluetooth Test Repert
Category B with Evidence

1.2.2. TP/IAC/BV-02-I [Inc Connect Establ - Inband ring]

Test Setup:

Definition Reference
Setup: Setup02
Audio Gateway [AG] Nokia 6310
Headset [HS] ouT

Test Procedure:
As described in the test specification referenced in section 1.1.
Test Results:
1. A call connection to the AG was established and the HS gives the provided in-band ring
tone to the HS

2. After pressing the off/on hook button on HS a bi-directional conversation over the
HSwas possible

Verdict:

Requirement Tested in: Verdict

HS:

1) Upon the call/audio connection initiation te the AG, the It 1 d
HS gives the provided in-band ring tone as an alert in the &m passe
earpiece.

2) The followed user action on the HS establishes the
call/audio connection and bi-directional conversation is Item 2 passed
possible.

AG:

3) It might be indicated that a call/audio connection is N/A
established.

Comment: The Nokia phone was used for this test, because the Ericsson phone dcesn’t
provide an in-band ring tone

Deviations from Conformance Test Specification:
None,

Test report reference: Page 5 of 13
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1.2.3. TP/OAC/BV-01-I [Qutg Connect establ - HS]

Test Setup:

Definition Reference
Setup: Setup02
Audio Gateway [AG] Nokia 6310
Headset [HS] ouT

Test Procedure:

As described in the test specification referenced in section 1.1,

Test Results:

Bluetooth Test Report
Category B with Evidence

1. Established an outgoing call connection from the HS towards the AG via voice dialling.
2. After taking the called phone off hook on HS, a bi-directional communication over the

HS was possible.

Verdict:

Requirement Tested in: Verdict

HS:

1) The user action on the HS establishes the call/audio Item 1 and 2 passed
connection and bi-directional conversation is possible.

AG:

2) It might be indicated that a call/audio connection is N/A
established.

Comment: The customer decided to use the dialling procedure via the voice-dialling feature
of the mobile, therefore we use the Nokia phone for these test case.

Deviations from Conformance Test Specification:

None.

Test report reference:

4. _Plext_0102_BTT_HS_ohne_Logo
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Bluetooth Test Report
Category B with Evidence

1.3. Audio connection release

1.3.1. TP/ACR/BV-01-I [Connect release - HG]

Test Setup:

Definition Reference

Setup: Setup01

Audio Gateway [AG] Ericsson R 520 m
Headset [HS] ouT

Test Procedure:
As described in the test specification referenced in section 1.1,
Test Results:

1. A call connection is active.

2. After pressing the off/on hook button of the HS the call was released.
3. After releasing the call the HS returns to standby mode

Verdict:
Requirement Tested in: Verdict
1) The user action on the HS releases the call/audio

connection Item 2 passed
HS: Item 3 d
2) The HS returns to Standby mode passe
AG: N/A
3) The AG returns to Standby mode

Comment: None,

Deviations from Conformance Test Specification:
None.

Test report reference: Page 7 of 13
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Bluetooth Test Report
Category B with Evidence

1.3.2. TP/ACR/BV-02-I [Connect release - AG]

Test Setup:

Definiticn Reference

Setup: Setup01

Audio Gateway [AG] Ericsson R 520 m
Headset [HS] QUT

Test Procedure:
As described in the test specification referenced in section 1.1,
Test Results:

1. A call connection is active.

2. After pressing the on hook button of the AG the call was released.
3. After releasing the call the HS returns to standby mode

Verdict:
Requirement Tested in: Verdict
1) The user action on the AG releases the call/audio

connection Item 2 passed
HS: Item 3 d
2)_The HS returns to Standby mode passe
AG: N/A
3) The AG returns to Standby mode

Comment: None.

Deviations from Conformance Test Specification:
None.

Test report reference: Page 8 of 13
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i Bluetooth Test Report
Category B with Evidence

1.3.3. TP/ACR/BV-03-I [Connect release - ext terminal]

Test Setup:

Definition Reference
Setup: Setup01

Audio Gateway [AG] Ericsson R 520 m
Headset [HS] ouT

Test Procedure:
As described in the test specification referenced in section 1.1,
Test Results:
1. A call connection is active.
2. After pressing the on hook button of the external terminal the call was released.

3. After releasing the call the HS returns to standby mode

Verdict:

Requirement Tested in: Verdict

1) The user action on the external device/terminal releases
the call/audio connection

HS:

2) The HS returns to Standby mode,

AG:

3) The AG returns to Standby mode.

Item 2 passed

Item 3 passed

NSA

Comment: None.

Deviations from Conformance Test Specification:
None.

Test report reference: Page 9 of 13
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1.4. Audio connection transfer

1.4.1. TP/ACT/BV-01-I [Connect transfer - HS initiated]

Test Setup:

Definition Reference
Setup: Setup01

Audio Gateway [AG] Ericsson R 520 m
Headset [HS] QUT

Test Procedure:
As described in the test specification referenced in section 1.1.

Test Results:

Bluetooth Test Report
Category B with Evidence

1. A call connection is active and a bi-directional conversation between external terminal

and the AG is possible.

2. Pressing the off/on hook button at the HS transfers the call connections from the AG to

the HS.

3. After the transfer a bi-directional conversation was ongoing between HS and external

terminal.

Verdict:

Requirement Tested in:

Verdict

1) The user action on the HS transfers the audio connection Item 2
from AG to HS.

passed

HS:

2) The call/audio connection is ongoing on the HS. Item 3

passed

AG:
3) The califaudio connection is ongoing on the AG {no voice
I/0 on AG).

Comment: None,

Deviations from Conformance Test Specification:
None.

Test report reference:
4_Plext_0102_BTT_HS_ohne_Logo
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1.4.2,

Bluetooth Test Report
Category B with Evidence

TP/ACT/BV-02-I [Connect transfer - AG initiated]

Test Setup:

Definition Reference
Setup: Setup02
Audio Gateway [AG] Nokia 6310
Headset [HS] ouT

Test Procedure:

As described in the test specification referenced in section 1.1,

Test Results:

1. A call connection is active and a bi-directional conversation between external terminal
and the HS is possible,
2. After executing the transfer function of the AG the transfer of the call connection from
HS to the AG was executed.
3. The HS returns to standby mode.
4. After the transfer a bi-directional conversation was ongoing on the AG.
Verdict:
Requirement Tested in: Verdict
1) The user action on the AG transfers the audio connection Item 2 d
from HS to AG. passe
HS:
2} The HS returns to Standby mode. Item 3 passed
AG: Item 4 assed
3) The call/audio connection is ongoing on the AG, P
Comment: None.
Test report reference: Page 11 of 13
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Bluetooth Test Report
Category B with Evidence

1.5. Remote audio volume control

1.5.1. TP/RAV/BV-01-I [Speaker vol ctrl - remote / local]

Test Setup:

Definition Reference
Setup: Setup02
Audio Gateway [AG] Nokia 6310
Headset [HS] QuT

Test Procedure:
This test is covered by TP/RAV/BV-02-,
Test Results:

1. A call connection is active.

2. After pressing the volume+ control button of the AG the volume raised significantly
above nominal level.

3. After pressing the volume- control button of the HS the veolume decreased
significantly below nominal level.

4, After pressing the volume+ control button of the AG the volume increased to
nominal level,

Verdict:

Requirement Tested in: Verdict

HS:

1) The user actions on the HS and AG resuit in the Item 2 to 4 passed
respective speaker volume settings.

AG:

2)

Comment: The Nokia phone was used, because the Ericsson phone was not capable to
control the volume on the headset

Deviations from Conformance Test Specification:
None.

Test report reference: Page 12 of 13
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Bluetooth Test Report
Category B with Evidence

1.5.2. TP/RAV/BV-02-1 [Speaker vol ctri - remote]

Test Setup:

Definition Reference
Setup: Setup02
Audio Gateway [AG] Nokia 6310
Headset [HS] ouT

Test Procedure:
As described in the test specification referenced in section 1.1,
Test Results:

1. A call connection is active.

2. After pressing the velume+ control button of the AG the speaker volume of the HS
increased to the maximum value.

3. After pressing the volume- control butten of the AG the speaker volume of the HS
decreased to the minimum value.

Verdict:

Requirement Tested in: Verdict

HS: ’

1) The user actions on the AG results in the respective Item 2to 3 passed
speaker volume settings.

Comment: The Nokia phone was used, because the Ericsson phone was not capable to
control the volume on the headset

Deviations from Conformance Test Specification:
None.

Test report reference: Page 13 of 13
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Plots for FCC Spurious Emissions - review: EUT: 4_Plext_0102_BTT (page 1 of 6)

1 Normal Test Conditions (NormTempNormVolt)

1.1 Band Edge Compliance (NTNV)

1.1.1

Band Edge Compliance (NTNV) for TX=2402 MHz

Marker 1 RBW 100 kHz RF Att 20 dB
Ref Lvl -1.65 dBm VBW 300 kHz
5 dBm 2.40200401 GHz SWT 40 ms Unit dBm
o 1 Yol rpad 165 B
2.40200401 GH=z
Valiril -45.26 dBrm
-10
2.40649299 GHz
Vi3l T1] -53.82 dBny
‘20 2.7Q:G—l'| oA f"'l'_Ta
D1 -21.642 dBn
Vgl [T1] -54.16 dBm
LMAX 2.36993988 GHz
-30
-40|
-50 & 3 P[
_60 I

dilndoullocd

-70

-89

-20

Jigm

Start 2.36 GH=z

16 MHz/

Stop 2.52 GHz

SGL

1MA

TDF

Title: Band Edge Compliance
Comment A: CH B: 2402 MH=z
Date: 12 .AUG.2002 10:13:532

Comments:



layers

Plots for FCC Spurious Emissions - review: EUT: 4_Plext_0102_BTT (page 2 of 6}

1.1,2 Band Edge Compliance (NTNV)} for TX=2441 MHz

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.19 dBm VEBW 300 kHz
5 dBm 2.44112224 GH=z= SWT 40 ms Unit dBm
0 E h £} ['T"I u o319 ARy
2.44112224 GHz
v -
1o 21 [T11] 44 .52 dBm SGL
2.44561122 GHz
Val[T1] -51.79 aBq
- 20}=B3——2 ¢ ta7—dBm 2409 0BRSS
Va4l [T1] -51.94 dBn
ol Amax 2.42509018 GHz|qmp
-40
2
13
-50| = u TDF
- W
-T0
-80
2
-920 ip

Start 2.36 GH=z

16 MHz/

Stop 2.52 GHz

Title: Band Edge Compliance
Comment A: CH M: 2441 MH=z
Date: 12 .AUG.2002 10:38:05

Comments:



'layers

Plots for FCC Spurious Emissions - review: EUT: 4_Plext 0102 BTT (page 3 of 6)

1.1.3 Band Edge Compliance (NTNV) for TX=2480 MHz

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 1.02 dBm VBW 300 kHz
5 dBm 2.48024048 GH=z SWT 40 ms Unit dEm
’ i
A 4
0 ¥4 fog [ ey SO =] n
2.48024048 GHg
v Can
1o 2| (T2 37.85 dBnl .
2.48184369 GHz
V3| [T -44.63 dBn
_oofDLl_-18.985 dBm D o e
. Val T3 -5d.25 &Brj
ol amax 2.44817635 GHZ|
2
2
-40|
3
4
-50 h
TDF

-60 v '
NPT ARSETY ALY WY i > Ml”., M

-70
-80
F2
-920Q) i
Start 2.36 GHz 16 MHz/ Stop 2.52 GHz

Title: Band Edge Compliance
Comment A: CH T: 248C MH=z
Date: 12 .AUG.2002 11:03:29

Comments:



1.2 Spurious Emissions (NTNV)

1.2.1

Plots for FCC Spurious Emissions - review: EUT: 4_Plext 0102 _BTT (page 4 of 6)

Spurious Emissions TX=2402 MHz (NTNV)

Marker 1 [T1] RBEBW 100 kHz RF Attt 20 dB
Ref Lwvl -1.82 dBm VBW 300 kH=z
5 dBm 2.38188377 GH=z SWT 330 = Unit dBm
0 § A ERELLE 1.8z dEJ
2.38188377 GHz
R v -
1o 2] [T1] 51 .96 dBm 6L
7.18573146 GHz
V3| [T1] -5%.74 dBn
-20 6+ 88549008 CHey
D1 -21.649 dBm
Val|[T1] -57.74 dBnm
1MAX 6.885490988 GHz 1MA
-30)
-40
_ 2
50 TDF
a
~50 | n'ﬁ } I FET . P
Uﬂﬂf UL@kﬂmﬂ%ﬂbeJ‘Mk)tJﬂﬁﬂﬂﬂfﬁfxlwww AN MM AW P T WN W
-70)
-80)
-90)

Start 30 MH=z=

Title:
Comment A:

Date

Comments:

spurious emissions
CH B: 2402 MH=z

12.AU0G.2002

10:25:30

2.497 GHz/

Stop 25 GHz



'layers

Plots for FCC Spurious Emissions - review: EUT: 4_Plext_0102_BTT (page 5 0f6)

1.2.2 Spurious Emissions TX=2441 MHz (NTNV)

Marker 1 [T1] RBW 100 kHz RF Att 20 4B
Ref Lwvl 0.06 dBm VBW 300 kHz
5 dBm 2.43192385 GHz SWT 330 s Unit &Bm
]
o . ¥l fri] d-os-an« I
2.43192385 GHz
v 4
. 24 [T2] 53.33 dBr .
7.33585170 GHz
Vil [r1] -5d.76 dB
-20|=B1—2-4—1-87 Ry 628549098 -CH
Vgl Tl -58.76 dBm
I F2V:S 6.88549098 GHz| 1ya
-4 0
-50 2 TDF
a
~B0 J _.{N n Uu_lkvn
Al | PWNRRINEYL S s N
-7
-8
-90

Start 30 MHz

2.497 GHz/

Stop 25 GH=

Title: spuricus emissions
Comment A CH M: 2441 MH=Z
Date: 12 .A0G.2002 10:49:42

Comments:
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Plots for FCC Spurious Emissions - review: EUT: 4_Plext_0102_BTT (page 6 of 6)

1.2.3 Spurious Emissions TX=2480 MHz (NTNV)

Comments:

Marker 1 [T1] RBW 100 kHz RF Att 20 4B
Ref Lwvl 0.76 dBm VBW 200 kH=z
5 dBm 2.48196393 GH=z SWT 330 s Unit dBm
1
o Y h £ ["F’!‘I g 2& A\:n—n
2.48196393 GHz
v oA
. 2| [r1] 57.15 dsnf
6.93553106 GHz
V3| [T1] -57.71 dBm
- —ZO_Dl -14.285 dPm o O 2 i o = i 3
Val [T1] -57.71 dBn
ol nax 7.43593186 GHzl 1q4s
~40
-5 TDF
23
E\'
- Lw‘\f«wf’ "‘Avl,.‘ T A T P T e
~70
) -80
"
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Title: spurious emissions
Comment A: CH T: 2480 MH=z
Date: 12 .AUG. 2002 11:15:086



SPURIOUS EMISSION RADIATED

EUT: CMHS1 {03100b01) / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX on 2402 MH=z

Test Site: 7 layers Ratingen

Operator: TAP

Test Specification: FCC 15.247 (15.35k, 15.209)

Comment : vertical + horizontal antenna polarisation

vertical EUT position

Level [dBuV/m]

B0 - wmnon oo
e R
B0 e
0] “,
4 brnen_ st |

L e e — g — - — —

®
N
®
w
&
EY
®
(4]
&
)]
'y
!-.‘I
o
(0]
&
=
®
™
@

Frequency [Hz]

———MES 4_CMHS1 01_pre PK

—— MES 4 CMHS1 01 pre AV

LIM FCC 15.209 3m Field Strength QP/AV Limit
LIM FCC 15.209 3m Peak Field Strength Peak Limit

Page 1/1 12.08.02 19:46 4_CMHS1_ 0%




SPURIOUS EMISSION RADIATED

EUT:

Manufacturer:
Operating Condition: TX on 2441 MHz

Test Site:
Operator:

Test Specification:

CMHS1
Plextek

(C3100p01)

7 layers Ratingen
MAC
FCC 15.247

(15.35b,

/ 12.08.2002

15.209)

Comment : vertical + horizontal antenna poclarisation
vertical EUT position
Level [dBuV/m]
R A St St S e GLLLITTTTITELLLPRREIRRR e
L] S
] _, e "
1 1 1 F_
1] S — Lff A R—— —
” ! ! \ 1
i b i | : '
40 Pl st _r wh_ e !
" m m y ~ m
30 L psmerboenteidaste b e T L w&&--v-;:{kﬁﬁﬂgﬁn:-g;--;--:-----
L _ﬂ e m
O : S m
0 : : h ;
1G 2G 3G 4G 5G 6G 7G 8G 10G 18G
Frequency [HZ]
—-——MES 4_CMHS1_0Z_pre PK
———MES 4 _CMHS1 02 _pre AV
LIM FCC 15.208 3m Field Strength QP/AV Limit
LIM FCC 15.2092 3m Peak Field Strength Peak Limit
Page 1/1 12.,08.02 19:46 4_CMHS1 02




SPURIOUS EMISSION RADIATED

EUT: CMHS1 {03100k01) / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX on 2480 MHz

Test Site: 7 layers Ratingen

Operator: TAP

Test Specification: FCC 15.247 (15.35b, 15.209)

Comment : vertical + horizontal antenna polarisation

vertical RUT position

Level [dBuV/m]
1 T MR SR
1] T oooonnne e
60f------rr e w ...............
0] U S
sl et il 451
A0 PO pememms ﬁ ........
30 uuyabkrritr-r%;ﬁuﬁdddﬂnuw----,--w ..................
20 b --nmmmem e oseeensnooosene
10 e EEEEEEE
0 )
1G 2G
Frequency [HZ]
— MES 4 CMHS1_03_pre PK
———MES 4_CMHS1 _03_pre AV
LTM FCC 15.209% 3m Field Strength QP/AV Limit
LIM FCC 15.209 3m Peak Field Strength Peak Limit

Page 1/1  12.08.,02 19:47 4 CMHS1_03




SPURIOUS EMISSION RADIATE

EUT:
Manufacture
Cperating C
Test Site:
Operator:
Tast Specif
Comment :

SCAN TABLE:

Short Des
Start
Frequency
30.0 MH=z
1.0 GHz
2.5 GHz
7.0 GHz

18.0 GHz

Page 1/2

r:
ondition:

ication:

CMHS1 (03100b01)

Plextek

X on 2402 MHz
7 Layers Ratingen

TAP

FCC 15.247 {15.35b,

/ 13.08.2002

15.209)

vertical + horizontal antenna polarisation
vertical EUT position

"FCC 15.209 C Field m"

FCC ClasshA Field Strength

cription:
Stop Step
Frequency Width
1000.0 MHz 60.0 kHz
2.4 GHz 500.0 kHz
7.0 GHz 500.0 kHz
18.0 GHz 500.0 kHz
25.0 GH=z 500.0 kHz

13.08.02

Detector

MaxPeak
MaxPeak
Average
MaxPeak
Average
MaxPeak
Average
MaxPeak
Average

15:41 4 CMHS1_17

Meas.
Time
100.0 ms
100.0 ms
100.0 ms
100.0 ps

100.0 ms

iF
Bandw.
120 kH=z
1 MHz

1 MHz

1 MHz

1 MHz

Transducer

EL562
HF 906 / 001

HF 906 / 001
HF %06 / 001

EMCO 3160-09




Level [dBuV/m]
80

70

60

a0

40

1
'
4
i
|
|
|
L

18G 19G 20G 21G 22G 23G 24G 25G
Frequency [HZ]

—— MES 4 CMHS81 17 pre PK
——— MES 4 _CMHS1 17 pre AV
LIM FCC 15.209 3m Field Strength QP/AV Limit
LIM FCC 15.209 3m Peak Field Strength Peak Limit

Page 2/2 13.08.02 15:41 4 CMHS1 17



SPURIOUS EMISSION RADIATE

EUT:

Manufacturer:
Operating Condition:

Test Site:
Operator:

Test Specification:

Comment:

SCAN TABLE:

Short Description:

Start
Frequency
30.0 MHz
1.0 GHz
2.5 GHz
7.0 GHz

18.0 GHz

Page 1/2

Stop

CMHS1 {03100b0
Plextek
TX on 2441 MHz

1) / 13.08.2002

7 Layers Ratingen

GAL
FCC 15.247 (15

.35k, 15.209)
vertical + horizontal antenna polarisation
vertical EUT position

"FCC 15.209 C Field m"

FCC ClassA Field Strength

Step

Fregquency Width

1000.0 MHz 60.0 kHz

2.4 GHz 500.0 kHz

7.0 GHz 500.0 kH=z

i8.0 GHz 500.0 kHz

25.0 GHz 500.0 kHz
13.08.02

Detector

MaxPeak
MaxPeak
Average
MaxPeak
Average
MaxPeak
Average
MaxPeak
Average

16:08 4 _CMHS1_18

Meas.
Time
100.0 ms
100.0 ms
100.0 ms
100.0 ps

100.0 ms

IF
Bandw.
120 kHz
1 MHz

1 MH=z

1 MHz

1 MH=z

Transducer

HL562
HF 906 / 001

HF 906 / 001
HF 906 / 001

EMCO 3160-09



Level [dBuV/m]
80

70

60

50

40

30

20 foorooeoeeeo e

1Q oosoomroeomees o

18G 19G 20G 21G 22G 23G 24G 25G
Frequency [Hz]

—— MES 4 CMHS1_18 pre PK
— —MES 4 CMHS1_18 pre AV
LIM FCC 15.209 3m Field Strength QP/AV Limit
LIM FCC 15.209 3m Peak Field Strength Peak Limit

Page 2/2 13.08.02 16:08 4 CMHS1_18



SPURIOUS EMISSION RADIATE

EUT:

Manufacturer:
Operating Condition:

Test Site:
Operator:

Test Specification:

Comment ¢

SCAN TABLE:

Short Description:

Start
Frequency
. 30.0 MHz
1.0 GHz
2.5 GHz
7.0 GHz

18.0 GHz

Page 1/2

CMHS1 {(03100b01) / 13.08.2002

Plextek
TX on 2480 MH=z

7 Layers Ratingen

GAL

FCC 15.247 {15.35b, 15.209)
vertical + horizontal antenna polarisation
vertical EUT position

"PCC 15.209 C Field m"

FCC ClassA Field Strength

Stop Step
Frequency Width
1000.0 MHz 60.0 kHz
2.4 GHz 500.0 kHz
7.0 GHz 500.0 kHz
18.0 GHz 500.0 kH:z
25.0 GHz 500.0 kHz
13.08.02

Detectoer

MaxPeak
MaxPeak
Average
MaxPeak
Average
MaxPeak
Average
MaxPeak
Average

16:40 4 _CMHS1_19

Meas.,
Time

100.0
100.0
100.0
100.0

100.0

IF

Bandw.
ms 120 kHz
ms 1 MHz
ms 1 MHz
ps 1 MHz
mg 1 MH=z

Transducer

HL562
HF 906 / 001

HF 906 / 001
HF 9C& / GO1

EMCO 3160-09



Level [dBuV/m]
80

70

60

50

40

30

7] e

A0 |-

18G 19G 20G

21G 22G 23G 24G 25G
Frequency [Hz]

———MES 4 CMHS1 19 pre PK
——MES 4_CMHS1_19 pre AV
LIM FCC 15.209 3m

LIM FCC 15.209 3m Peak

Field Strength QP/AV Limit
Field Strength Peak Limit

Page 2/2 13.08.,02 16:40 4 CMHS1_ 19




SPURIOCUS EMISSION RADIATED

EYT:

Manufacturer:

Operating Condition:

Test Sit

e

Operator:
Test Specificaticn:

Comment

Start of Test:

SCAN TABLE:

CMHS1

Plextek

MAC
FCC 15.247
vertical + horizontal polarisation
14.08.02 / 08:08:23

Short Description:

Start
Frequency
37.5 MHz
713.0 MH=z
74.8 MHz
108.0 MHz
123.0 MHz
149.9 MHz
i56.5 MHz
156.7 MHz
162.0 MHz
167.7 MHz
240.0 MHz
322.0 MHz
399.9 MHz
608.0 MHzZ
$60.0 MHz

Page 1/3

Stop Step
Frequency Width
38.3 MHz 60.0
74.6 MHz 60.0
75.2 MHz 60.0
121.9 MHz 60.0
138.0 MHz 60.0
150.1 MHz 60.0
156.5 MHz 60.0
156.9 MHz 60.0
167.2 MHz 60.0
173.2 MHz 60.0
285.0 MEz 60.0
335.4 MHz 60.0
410.0 MHz 60.0
614.0 MHz 60.0
1.0 GHz 60.0
14.08.,02 08:45

{03100b01)

T% on 2402 MHz
7 layers,

"FoC 15.209 Fie

Ratingen

1d <1G"
N 55022 Field Strength

Detector
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
kHz MaxPeak
4 CMHS1_ 20

/ 13.08,2002

(15.35b, 15.209)

Meas,
Time

i00.0
100.0
100.0
100.0
100.0
100.0
100.0
100.0
100.0
100.0
100.0
100.0
100.0
100.0
100.0

us
us
us
us
ps
us
us
us
us
us
us
ps
us
ps
Bs

IF

Bandw.

120
120
120
120
120
120
120
120
120
120
120
120
120
120
120

kHz
kHz
kHz
kHz
kHz
kHz
kHz
kHz
kHz
kHz
kHz
kHz
kHz
kHz
kHz

Transgucer

HL562
HL562
HL562
HL562
HL362
HL562
HL562
HL562
HL562
HL562
HL562
HL562
HL562
HL562
HL562




Level [dBuV/m]

mo ||||||||||| [ T--""TTTro oo Pl sl Bty K (il T---"" ekt S i |
¢ i ) ' 1 L 1 1 1 | 1 ' '
i ' 1 1 I 1 1 1 1 1 1 1 )
1 ' I 1 1 1 1 b I ) 1 1 )
' 1 | | 1 ' b ' i 1 ' ' \
1 1 L I 1 i ' 1 1 1 1 ) '
0 1 1 1 1 t 1 1 1 i ! 1 1
1 ) 1 1 L 1 ' 1 i I ) 1 i
NO \\\\\\\\\\\ [, Locomme [A bomm b oo d e i O S Leeoa S T
1 [ 1 i 1 1 ' 1 1 I ( | |
L 1 ' i I 1 1 1 ; 1 ' 1 i
1 ' 1 ! 1 i ' 1 1 ' I 1 |
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1 1 ' ' | 1 ] I ' 1 I ' i
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30M 40M 50M 60M  80M 100 200M 700M 1G

Frequency [HZ]

x x :MES 4 CMHS1 20_fin QP
~— MES 4 CMHS1 20_pre PK
LIM FCC 15.209 3m Field Strength QP/AV Limit

Page 2/3  14.08.02 08:45 4 _CMHS1 20



~

MEASUREMENT RESULT: "4 CMHS1 20 fin QP"
14,08.02 08:43 — <

Frequency Level Transd Limit Margin Height Azimuth Polarisation
MHz dBpv/m dB  dBpv/m dB cm deg
389.,960000 36.10 16.4 46.0 9.9 100.0 -177.00 VERTICAL

Page 3/3 14.08.02 08:45 4 _CMHS1_ 20



SPURIOUS EMISSION RADIATED

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment s

Start of Test:

CMES1 (03100b01} / 13.08.2002
Plextek

TX on 2441 MHz

7 layers, Ratingen

MAC

FCC 15.247 (15.35b, 15.209)
vertical + horizontal polarisation
14.08.02 / 08:47:24

SCAN TABLE: "FCC 15.209 Field <1G"

Short Description:

EN 55022 Field Strength

Start Stop Step Detector Meas. IF
Frequency Frequency Width Time Bandw.
37.5 MH=z 38.3 MHz 60.0 kHz MaxPeak 100.0 us 120 kHz
73.0 MHz 74.6 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
74.8 MHz 75.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
108.0 MHz 121.9 MHz 6C.0 kHz MaxPeak 100.0 ps 120 kHz
123.0 MHz 138.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
149.9 MHz 150.1 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
156.5 MHz 156.5 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
156.7 MHz 156.9 MHz 60.0 kHz MaxPeak 100.0 us 120 kEz
162.0 MHz 167.2 MHz 60.0 kHz MaxPeak 160.0 us 120 kHz
167.7 MHz 173.2 MHz 60.0 kH=z MaxPeak 100.0 ps 120 kHz
240.0 MHz 285.0 MHz 6C.0 kHz MaxPeak 100.0 ps 120 kHz
322.0 MHz 335.4 MHz 60.0 kH=z MaxPeak 100.0 ps 120 kHz
399.9 MHz 410.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
608.0 MHz 614.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
960.0 MHz 1.0 GH=z 60.0 kHz MaxPeak 100.0 us 120 kH=z

Page 1/3

14.08.02 09:28

4 CMHS1 21

Transducer

HL562
HL562
HL562
HL562
HL562
HL562 .
EL562
HL562
HL562Z
HL562
HL562
HL562
HL562
HL562
HL562




Level [dBuV/m]
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MEASUREMENT RESULT: "4 CMHS1 21 fin QP"
14.08.02 09:27 — — —

Frequency Level Transd Limit Margin Height Azimuth Polarisation
MHz dBuv/m dB  dBuv/m dB cm deg
400.020000 36.60 16.4 46.0 9.4 100.0 179.00 VERTICAL

Page 3/3 14,08.02 09:28 4 _CMHS1 21



SPURICUS EMISSION RADIATED

EUT: CMHS1 (03100b01) / 13.08.2002
Manufacturer: Plextek

Operating Condition: TX on 248C MHz

Test Site: 7 layers, Ratingen

Operator: MAC

Test Specification: FCC 15.247 (15.35b, 15.209)
Comment : vertical + horizontal polarisation
Start of Test: 14.08.02 / 09:30:40

SCAN TABLE: "FCC 15.209 Field <1G"

Short Description: EN 55022 Field Strength

Start Stop Step Detector Meas. IF
Frequency Frequency Width Time Bandw.
37.5 MHz 38.3 MHz 60.0 kEz MaxPeak 100.0 ps 120 kHz
73.0 MHz 74.6 MHZ 60.0 kHz MaxPeak 100.0 ps 120 kHz
74.8 MHz 75.2 MHz 60.0 kH=z MaxPeak 100.0 ps 120 kHz
108.0 MHz 121.9 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
123.0 MHz 138.0 MHz 80,0 kH=z MaxPeak 100.0 ps 120 kHz
149,9 MHz 150.1 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
156.5 MHz 156.5 MHz 60.0 kHz MaxPeak 100.0 pus 120 kHz
156.7 MHz 156.9 MEz 60.0 kHz MaxPeak 100.0 ps 120 kHz
162.0 MHz 167.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz
167.7 MHz 173.2 MHz 60.0 kHz MaxPeak 100.0 us 120 kHz
240.0 MHz 285.0 MHz 60.0 kHz MaxPeak 100.0 us 120 kHz
322.0 MHz 335.4 MHz 60.0 kHz MaxPeak 100.0 us 120 kHz
399.9 MHz 410.0 MHz 60.0 kHz MaxPeak 100.0 us 120 kEz
608.0 MHz 614.0 MHz 60.0 kHz MaxPeak 100.0 us 120 kEz
960.0 MHz 1.0 GHz 60.0 kHz MaxPeak 100.0 us 120 kHz

Page 1/2 14.08.02 09:57 4 CMHS1 Zz22
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LIM FCC 15.209 3m Field Strength QP/AV Limit
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SPURIOUS EMISSIONS RADIATED

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

CMHS1 (03100b0O1) / 12.08.2002
Plextek

TX on 2402 MHz

TlLayers, Ratingen

TAP

ETS 300328

Vertical antenna peclarisation
Vertical EUT position

RV U

3G 4G 5G 7G

Marker: 7.200901804 GHz -49.37 dBm
Level [dBm]
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SPURIOUS EMISSIONS RADIATED

EUT: CMHS1 (03100n01) / 12.08.2002
Manufacturer: Piextek
Operating Condition: TX on 2402 MHz
Test Site: 7Layvers, Ratingen
Operatoeor: TAP
Test Specification: ETS 300328
Comment: Vertical antenna polarisation
Horizontal EUT position
Marker: 4,79758519 GH=z -53.63 dBm
Leve! [dBm]
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SPURIOUS EMISSIONS RADIATED

EUT: CMHS1 (03100b01)y / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX on 2402 MH=z

Test Site: 7layers, Ratingen

Qperator: TAP

Test Specification: ETS 300328

Comment: Horizontal antenna peolarisation

Vertical EUT positien

Marker: 4,79759519 GHz -57.28 dBm

Level [dBm]
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SPURIOUS EMISSIONS RADIATED

EUT: CMHS1 (03100b01) / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX con 2402 MHz

Test Site: TLayers, Ratingen

Operator: TAP
Test Specification: ETS 300328
Comment : Heorizental antenna peolarisation
Horizontal EUT position
Marker: 7.200901804 GHz -48,52 dBm
Level [dBm]
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SPURICUS EMISSIONS RADIATED

EUT: CMHS1 (03100001} / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX on 2480 ¥Hz

Test Site: 7Layers, Ratingen

Operator: TAP

Test Specification: ETS 300328

Comment : Horizontal antenna polarisation

Horizontal EUT position

Level [dBm]
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SPURIOUS EMISSIONS RADIATED

EUT:

Manufacturer:
Operating Condition:
Test Site:

CMHS1 (03100b01) / 12.08,2002
Plextek

TX on 2480 MHz

7Layers, Ratingen

Operator: TAP
Test Specification: ETS 300328
Comment : Vertical antenna polarisation

Horizontal EUT position

Marker: 360.460922 MH=z -49.,57 dBm

Level [dBm]
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SPURIOUS EMISSIONS RADIATED

EUT: CMHS1 (03100b01} / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX on 2480 Miz

Test Site: 7Layers, Ratingen

Cperator: TAP

Test Specification: ETS 300328

Comment : Vertical antenna polarisation

Vertical EUT position

Marker: 360.460922 MHz -49,08 dBm

Level [dBm]
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SPURIOUS EMISSIONS RADIATED

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specificaticn:
Comment:

CMHS1 (03100b01) / 12.08.,2002
Plextek

TX on 2480 MHz

TLayers, Ratingen

TAP

ETS 300328

Horizontal antenna polarisation
Vertical EUT position

Marker:

lLevel [dBm]
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SPURICUS EMISSIONS RADIATED

EUT: CMHS1 {03100b01) / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX standby, RX on

Test Site: 7Layers, Ratingen

Cperator: TAP

Test Specification: ETS 300328

Comment : Vertical antenna polarisation

Vertical EUT position

Marker: 360.460922 MHz -60.07 dBm
Level [dBm]
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SPURIOUS EMISSIONS RADIATED

EUT: CMHS1 (03100001} / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX standby, RX on

Test Site: TLayers, Ratingen

Operator: TAP

Test Specification: ETS 300328

Comment : Horizontal antenna polarisation

Vertical EUT position

Marker: 440.160321 MH=z -59.31 dBm

Level [dBm]
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SPURIOUS EMISSIONS RADIATED

EUT: CMHS1 (03100b01) / 12.08.2002
Manufacturer: Plextek

Operating Condition: TX standby, RX on

Test Site: 7Layers, Ratingen

Operator: MAC

Test Specification: ETS 300 328

Comment : Horizontal antenna polarisation

Horizontal EUT position

Marker: 360.460922 MH=z -58.33 dBm
Level [dBm]
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SPURIOUS EMISSIONS RADIATED

BUT:
Manufacturer:

Operating Condition:

Test Site:
Operator:

Test Specificationt

CMHS1
Plextek

TAP
ETS 3003

(03100b01)

TX standby,
7lLayers, Ratingen

28

/ 12.08.2002

Comment : Vertical antenna polarisation
Horizontal EUT position
Marker: 30 MHz ~57 dBm
Level [dBm]
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Regeiver Sensitivity Tesccause

1 Test Cose started: 2002-08-17, 21:24:43 (TSJIEORY
.mcannnmzﬁ...&nn..c:anmn:nu_annﬁ.==._.En.
-
-

Eut File: 03100a0)
Operator's account name;

Global Paramcter Settings:

Part

[

"

N Wait On Compare Ha
N Wait On OUTSIDE : Ho
¥ Wait On FAIL Ho
¥ Abort On FAIL Mo
¥ gkip Manual Interventiona Ho
¥ Plots Disabled No
1 Remove Plots after Prograt Ren Ne
4 Info Enabled Ho
¥ Short Mode No
* Force Mode Ha
*

L]

¥

Starting program tc_AllSensitivity

TC Sensitivity - Single Slot Packets RFC Check

Starcing TC Sensitivity - Single Slot Packets (RCV/CAS01/C)

Test Specificaticn RF 6.91

EUT connected for Measurement and Signalling at: SSCU-Pove 'MEASUREMENT DUT COND®

Next meanurement will be running with the following EYT paramters:

Manufacturer: Clarion

Model: Headset

Serial Ho: F1031

Comment W Status: FIPICD 03
SW Status: 272 DCO2x_hci_lvl _1k.1_56
Configuration: al
S/N: F1831

Operstar: Hof

Final Testing
Fvery Parameter Set

Satup mode:
Test Mode Handle:

Countxy: Al
Ducudo Whitening on
tlost Connection Request: Ne

EUT Address: 0050C215R02F hex
Tester Address: 008037122091 hex
Active Member Address: 00066007 hex

Access Code from EUT: RFOF1CHIRE24112005 hex
Acgess Code Lrom SU: KFOFICAZRE24112005 Hex
Cannection Poll Peried: 1 Time Slots
Cannection Page TO: 2000 Tine Slots
Test Paramcter Setting Delay 1900 ms

Power Contral:s Mok supported

Add. Transmission (Receive): 0.000 4D
Add. Transmission (Transmit}:  0.080 dn
PER mpeagurament System

Voltage value 1: 5.500 Volt
veltage Value 2: 5.500 volc
Temperature: 23.000 Deg €

Rext messurement will be running with che following parameters:

voltage: Middle
Temperatur middle
Power Mode; Hot Control)ed

HMesauzement : Conduc
EUT Test Mode: Loopba:
Bl Signal Packet Type: pIl

Bl Signal Pattern: PRES 9
Whitening: Yes

Bl Signalling Lovels -70.00
BER Numbar of Bits: 160000
BER Limik: a.100

ted
ck

%

Operator intervention stave ac 2002-08-17, 21:24:52
Please prepare the EUT for Test Mode Activation
in

tervention Type ‘Please prepare the EUT for Test Mode Activatrion®

24

Milz| IMiz] [l

a0.0 2402.0 0,000 “=

Duratien 00:01:37
Final Teat Case verdick: PASS
Report £ile closed at 2002-0A-17,

VERDICT




Receiver Sensitiviecy Test

Test Case started: 2002-0B-17, 21:42:08

0 SW Veraion

cane

{TSAIBOR}

Report File: .,/dat/Q3100a01/03100a0! . mm. rep

But File: 03100a01
Qpeyatar ‘s account name; LsB960

Global Parometer Scktings:

Wait On Compare H No
Wait On OUTSIDE H Ha
HWalc On FATL H Ho
Abort On FAIL : No
Skip Manual Interventians : No
Plors pPigahled : No
Remove Plots after Program Run : Ho
Info Enabled H Mo
Shert Hode e Ho
Force Mode : Ho
Part i 1

Te Sensicivicy - Single Slat Packets RFC Check

Sensitivity - Single Slot Packets (RCV/CA/21/C)

Test Specification RF: a.91

EUT connected for Moagurement and Signalling ar: S5CU-Porg *MEASUREMENT DUT COHD'

Next measurement will be running wich che following EUT paramter

Manulacturer: Clarien

Model : lleadsct

serial nNo: F1031

Comment : W Status: FIPICD 03

Sw Status: 272 BCO2x_hci_lvl_lk.3_S6
Configuration: a0l

s/

OperEto;

Setip wode
Test Mode Handle:

F1021

r: Mok

Final Testing
Bvery Parameter Set

Counkry: ALl

Bseudo Whitening: an

Host Cennection Regy No

EUT Address: DOSOC21SAD2F hex
Tester Address: 008037122051 hex
Acrive Member Address: 00000007 hex

Access Code from EUT: AFOF1C69REZ41120D5 hex
Accesg Code from SU; AFOFICEIAER4112005 hex
Connection Poll Period: 4 Time Slots
Cannection Page TO 9000 Time Slots
Test Parameter Setting Delay: 100 ma

power Cantrol: Not supporred

Add. Transmission (Recaeivo): 0.000 di

Add. Tranmsmission (Transmit): 4.000 dB

TER measurement : System

Voltaga Value 1: 5,500 velt
voltage Value 2: 5.500 Volt
Temperature: 23.000 Deg C

Next measurement will be running with the

voltage: Middle
Temperature: Middle

following parameters:

Power Hode: Rot Controlied

Heasurement: Conducted

EUT Test Mode: Loopbnck
Dl Signal Packet Type: it

Bl Signal Pattern: PRBS O
vWhitening: Yos

Bl Sigmalling Level: -70,000 dbip
BER. Hurmber of Bita: 1606000

BER Limit: ¢. 100 L)

Operator intervention start act 2002-00-37, 21:42:17

Plezase prepare the EUT for Test Hode Accivation

Intervention Type ‘'Please prepsre the EUT for Test Mode Activation®
Cperatoy intecvention

TX-FREQ RX-FREQ Dit
Hnz] [0z

2402.0 2480.0

furacion 00;01:36
Final Test Case verdict: PASS
Report file closed at 2002-08-17, 21:43:44




SCHWARZ Covtific

Recelve

Eut Fil 023100a{l
Operator’s account name: ts89

Global parameter Settings:

Wait On Compare

Wait on QUTSIDE

Wait On FAIL

Abark On FATL

skip Manual Interventions
Plots Disabled

Infe Enabled
Short Hode
Force Hode
parc

Bluetooth Ten

Program name: tc_AllSensicivity

Test Case atarted: 2002-08-17,
Report File: ,./dar/03100a01/03100a01 . mm.rep

Remgue Plots afrer Program Run

m TS8960 SW Version: bl_24

Sensitivity Tostcase

21:52:01 (TSB960R)

=
5

Starting program te_AllSemsitiviey

TC Sensitivity - Single Slob Packats RFC Check

Starting 1C Sensictivicy - Singla

Slot Packets [RCV/CA/01/C)

Test Specificacrion RF:

EUT connected for Measuremcnt apd Signalling at: SSCU-Port 'HMEASUREMENT DUT COND'

Next measurement will be running

Manufacturex:
Model:

Serjal Ho:
Commant :

Serup moda;

Test Mode Handle;
Country:
Pocude whivenis
Host Conhection Request:

EUT Address:

Tester Address:

Active Member Address:

Access Code from EUT:

Access Code from SU;
Conneerion Poll Period;
Connecrion Page TO:

‘Test Paramecter Setting Delay:
Powey Congrol
Add. Transmigsion {Receive):
»dd. Transmission {Transmit)
BER measurement:

Vvolrage value
“altage value 2
Temperature:

Next measurement wiil be running

veliage:
Tuthperature:
Fower Mode:

with the E£ollowing EUT paramters:

Clarian

Keadsat

F1031

HW Status: FIPICD 03

SW Srarus: 372 BCO2x_hei lvl 1k.3_S6
Configuration: a0l

S/M: F1G3L

oOperatar:; Haof

Final Testing

Every Parameter Sat
AlE

on

No

0050¢215A02F hex
008037122091 hex
00000007 hex
AFDFIC63AE241120DS hex
AFOFICGIAE241120DS hex

4 Time Slats
9000 Tima Slats
100 mg

Not supported

6.000 dp

0,600 az

System

5.500 Volt
5.500 Yol

23.000 Beg ©
with the following paramerers;
Hiddle

Middle
Hor Controlled

Measuremenkt: Conducted

EUT Tast Mode: Leopback

Bl Signal Packat Type: DH1

Bl signal Pattern; PRBS 9
Whitenin: tes

81 Signalling Lovel: -70.000  dBm
BER Number of Bits: LE00000

BER Limi 0.100 1

Operator intervention atart ac 2002-08-17, 21:52:10

Please prepare the BUT for Tesc Mode Aetivation

Intervention Type ‘'Please prepare the EUT for Test Mode Activation®
Operator intecvention cnd at 2002-08-17, 21:52:11

TX-FREQ RX-FREQ Bit Eczor Rate LIMIT VERDICT
[MHz] Mz £3] 1%]

2402,0 2441.0 ©.000 <= 0.100 PASS

Al selected Sensitivity - Single Slot Packets tests are completed

Duracion 00:01:17
Final Test Case verdict: PASS
Report file closed at 20072-08-17, 21:53:18




PrOgram vame: te_AllSensitivity

01:15:59 {P38960R}

Tagt Case started: 2002-08-18,

ROHDE & SCHWARZ Certific. Blueta.

SW Varasion: hl_24

oth Teg

Receiver semsitivity Testcase

Report File; ., /dat/C3100a01/03500401 . am. rep

Eut File: 03100a01

Operator's accownt name: €s8960

z=apazec smEmsummsavasiassissssscotiarsstosso-csssszssssase

Global Parameter Sebtings:

Hait On QUTSIDE

Wait On FAIL

AboTt On FATL

Skip Manual Interventions
Plots Disabled

Remove Plocs after Program Run
Info Enabled

Short Mode

Force Mode

[
[}

i

[l

[l

[}

'

[

]

]

3

]

¥

"

*

L]

¥ Mait On Compare
*

#

*

i

¥

]

1

]

)

¥ Part
’

'

1C Sensicivity - Single slot fackets RFC Check

Starting TC Sensitivity - Single S5lot Packets (RCV/CA/01/C)

Test Specifieation RF:

Next meagurement will be running with the following EUT parumters

Manufacturers
Model:

serial Ho:
Comment :

Setup wode:
Test Mode Handle:
Countzy:

Iscudo Whitening:

Hoet Connection Request
EUT Address:

Tester Address:

Acrive Member Address:
Access Code from EUT:
hocess Code from SU:
Connecrion Boll Period:
Connecrion Page TO:
Test Parameter Setting Dalay
Fower Cortrol:

hdd. Transmisslon {Recejve):
bdd. Tranamission {Transmit);
BER measuremenct:

Voltage Value 1
Voltage Value 2:
Temperature:

Clarion
Headset

F1031

W Status: FIBICD 03

SW Status; 272 BCO2x_bei_lvi_1K.3_S6
Contiguration: a0l

S/M: F1031

Operatar: Hef

Final Testing
FEvery Parameter set
ALY

on

No

00S0C21SA0LF hex
008037122091 hex
00000007 hox
AFOFICEIAEZAL12005 hex
AFOFI1C69AEI41120D5 hex

4 Time Slors
5000 Time Slote
100 m3

Nor supported

0.000 dB

0,000 ap

Systom

5.500 Volt

5.500 Volt

HNext measdrement will be running with the following parameters:

Valrage:
Temperature
Power Made:

Low
Low
Not Concrolled

Heasurement : Conducted

ZUT Test Mod. Loopback

B Signal Packet Type: oHL

Bl Signal Pattern: PRBS 9
Whitening: Yea

D1 Sigpalling Level: ~70.000  dBm
BER Rumbet of Bita: 1500000

BER Limit: a.100 t

Operacor ingervention start at 2002-08-13, O01:16:08

Tlease preparse the EGT for Test Mode hotivation

Intervention Type ‘Please prepare the EUT for Test
Operator interventicn end at 2002-08-18, 01:16:10

Mode Activatiaon'

TX-FREQ RX-FREG Bit Error Rate LINIT

(8z] (HHz)

2402.0 2480.0

¥ Duration 00:01:36

¥ Final Test Case verdict: PASS

* Report file closed at 2002-88-18, 01:17:15
k




aae otarted: 2002-08-18,

03100401

01:0
File: ../dat/03100a01/03100a01.mm.rep

\ & 4CCOURT mame: tsBIGO

7 (TSH960R)

Haitc On FAIL
Msort On FAIL

Piots Disabled
Remove Plots alt
Info Enabled

shore Hode
Force Hode

Frogram Run

rare

Starting

Starting TC Sensitivity - Single Slet

Test Speclfication RF:

EUT connected for Measurement and Signalling WE: SSCU-Port ‘MEASUREMENT DUT COND'

z
)

ackets

(RCVICA/OLIC)

Next measurement will be running with the follow,

Hanufaecturer:
Hodel:

Serial No:
Comment :

Setup mode:
Test Mode Handl
Country:

Poeudo Whitening:

llgat Comnection Request:
EUT Address:

Teater Address:

Active Member Address:
Access Code Erom EUT;
hccess Coda from SU:

vy EUT paramters:

Clarion
Headser
F1031
WW Status: FIPICD
SW Status: 272 BCO
Configuratien: a0l
S/N: F1031

3
_hei _lvl 1k, 3_36

Operatoc: Hof

Final Testing
Every Parameter Sat
Al

on

Ha
UOS0C215A02F hex
008037122091 hex
00000007 hex

AFOFLCG6IAER41120D5 hex
APOFLCGIAE241120D5 hex

Canducted

Laopback

139

PRBS 9
whitening Yen
Bl Signalling Level: aem
BER Mumber of Dita:
BER Limit: +

Cperator intervention start at 2002-04-16, 0TTBAL56 \3 w
s G Lt 0% 2ooz

ROIDE & SCHWARZ Certific. Bluetooth Test System TSBIGO SW Version: bi_24

Program name: Lc_AllSensicivity program reviszion: 1.11

Test Cage started: 2002-08-18, 01:12:17 (TSA960R)
Report File: .,/dat/03100a01/03100a0L . mom, vep
Eut File: 03100a01

Wait On Compare Ho
Wait On OUTSIDE Ha
welt On FALL t No
Abory On FAIL No
Skip Manual Interventiens No
Plots Disabled No
Remove Plots after Program Run No
info Enabled No
Shert Mede Ho
Force Mode H Ro
Part i 1

Starting program to_AllSensitivity

TC Sensitivity - Single Slot Packets RFC Check

Sensitivicy - Singla Slot Packets {RACV/CA701sC)

Test Specification RF

EUT connected for Measurement and Signalling ag: $SCU-Port 'MEASUREMENT DUT COND®

Next weasurement will be running with the following EUT paramters:

Manufacturer: Claxion

Hodol: Headset

Serial Mot F1031

Commen I Starua: FIPICD 03

SW Startua: 272 PCO2x_hei_lvl lk.3 56
Canfiguration: a0l
S/N: Fl031

Operator: Hof

Connection Poll Period: 4 Time Slots
Connection Page TO: 9000 Time Slots
Test Parameter Setting Delay: 190 ms

Power Conkrol: Hat supported

Ad. Transmission {(Receivel: 0.000 48

Add. Transmissien (Transmit): 0.000 dB

BER measurement : System

Voltage Value 5.500 Volt
Voltage Value 5.500 valt
Temperature: -20.000 bBeg C

Hext measurement will be running with the foliowing parameters:

voltage: Liow

Temperature: Low
P ilad

Setup mode:
Test Mode Handle:.
Country:

Pseuds Whitening:

lost Connectien Reguast:
EUT Address:

Tester hddress.
Active Hember Address
Reeess Code from EUT:
Access Code from Sl
Connection Poll Periad:
Connection Page TO
Test Parameter Serting Delay:
Power Contzol:

Add. Transmission (Recaeive):
Add. Transmission {Trensmit):

Final Testing
Evary Parameber Set
all -

on

Ho

Q0S0C21SA02F hex
008037122053 hex
00000007 hex
APOFLCASAEZ41120D5 hex
AFOF1CE5AE241120D5 hex

4 Time Slats
9000 Time Slots
100 ms
Mot supporrad
0.000 dB
0.000 de

ode (Y




DER measurement : System

Voltage Value 1: 5.500 vale
Veltage value 25 5,500 valt
Temperature: -20.000 Deg €

Rext weasurement will be Tunning with the following parameters

Valtage: Low

Temperature: Low

Power Mode: Not Concrolled !
HeapuTement: conducted

EUT Test Made: Loopback

Bl Signal Packet Type: DH1

Bl Signal Paktern: PRES &

whitening: Yes !
B1 Signalling Level: -70.000  dBm :
BER Number of #ira: 1600000

BER Liwmit: 0.100 % :

Operator incervention start at 2002-68-18, 01:12:2

Please prepare the EUT for Test Mode Activation

Intervention Type 'Please prepare the EUT for Test Mode Activation
Qperator incervention end at 2002-08-18, 01:12:27

TX-FREQ RX-FREQ Bit Errer Rate LIMIT VERDICT
funz] LmHz} %] (]

: 2480.0 2402.0

ouration 00:01:35
Final Test Case verdicu: PASS
feport file closed at 2002-08-18




4 ROHMDE & SCHWARZ Cevtific. Dluc
fzzzazz

Program tapd: te_AllSensitivic

Receiver Sensiti

-

Test Case srected: 2002-08-18.
Repork Flle: ../dat/03100a01/0
Eut File: 03100401

OpeTatar’s account name

tagde

tooth Test System TS8%60 SW Version: bi

¥ program revis

vity Testcase

01:18:30 {TS8I60R)
3100a01.mm. rep

i)

Global Parameter Scttinga:

Wait On Compare

Wait On QUTSIDE

Wait On PATL

Abort On FAIL

Skip Manual Interventiona
Plots Diaabled

Remove Plots aiter Program Run
Info Enabled

Short Hode

Force Mode

Part

R s EmEEEE A

Starting program tc_AllSensitivik

¥

TC Sensitiviky - Single Slot Pack

Starting TC Sensitivity - Single

ks RFC Check

Slot Packets {ACV/CA/Q1/C)

Test Specificacion RE:

EUT connected for Moasurement and

signalling at: SSCU-Port ‘HMEASUREMENT DUT COND

Next measurement will be running with the followlng EUT paramters:

HManufacturer:
Hodel:

Serial Ho:
Comment ;

Serup mode:
Test Mode landl
Country:

Pseudo Wiitening

Host Connection Reguest:

EUT Address:

Tester hddress:

Active Mewber Address:

Accoss Code from EUT:

Access Code Erom SU:
<onnection Poll Period:
Connection Fage TO:

Test Parameter Setting Delay:
Power Control
Add. Trensmission (Receivel
hdd. Trenawission (Transmit}:
BER mcasurement:

Voltage Value 1:

Voltage Value 2:

Temperature:

Hext measurement will he running

valtage:
Temperacure:
Pawey Modo:

Clarion

Headset

F1031

HW Status: FIPICD 03

8W Status: 272 BCO2x_hei_lvl_1k,3_56
Configuration: &€l

S/N: F1021

Gperator: Wof

Final Testing

Every Parameter Set
A1l

on

o

0050C215R0ZF hex
008037122091 hex
00000007 hex
AFOF1CEIAE24112005 hex
AFOF1CESRE241120D5 hox

4 Time Slots
LD “Time Slots
100 e

Not supported

0.000 48

C¢.000 dB8

System

5.500 volt

5.500 vele

-20.000 Deg C
with the following parameters:
Low

Lo
Hot Controlled

Measurement : Conductaed

EUT Test Mode: Laopback

Bl Signal packet Type: DHL

Bl signal Pattern: PRES 9
whitenine Yes

Bl Signalling Level: -70.000  den
BER Numbor of Bit 1600090

BER Limit 2,108 LY

Operator interventlon start at 3002-08-18, 01:1

Please prepare the EUT for Test Mode Actrivarion

Intervention Type ‘'Please prepare the EUT for Test Hode hetivation'

Operator intervention end at 2002-08-1%, 01:18:40

TX-FREQ RX-FREQ Bit Error Rare LIMIT VERDICT
[Mii21 [MHz] (%) %]

2402.0 2441.0 9.000 &= 0. 1400

A1l selected Sensitivity - Single Slot Packets tests are completed

Puracion 00:01:35
Final Test Case vevdict: PASS
Report file closed at 2002-08-18, 01:20:05




Progeam tame: to_RllSengitivity

Receiver Sensitivity Testcase

Teat Case started: 2002-0B-17, 23:46:20 (TS8360R

Report File: ../dac/03100a01/03100a01 .mm.cep

Eut File: 03100a01

Operator's account name: ts8960

Global rarameter Sectings:

Wait On Compare Ko
Wair On OUTSIDE : ]
Waic On FAIL : No
Abort On FALL B No
Skip Manual Interventions + Ko
Plots Disabled No
Remove Plobs after Program Run Ha
Info Enaobled Ho
Short Mode H Ro
Force Mode : Ho
Pare i 1

Starting program te_AllSensitivity

TC Sensitivity - Single Slor Packers RFC Check

Starting TC Sensitivity - Single Slot Packers (RCV/CA/01/C)

Test Specification RF: 0.91

EUT connected for Measurement and Signalling at: SSCU-Port ‘MEASUREMENT DUT COND'

Next measurement will be running with the following EUT pazamters:

Manufacrurer: Clarion

Model: lieadset

Serial Na: F1o31

Comnent : I Svatus: FIPICD 03
SW Status: 272 BCO2X_WCi_ivi_ .
Configuration: a0l
S/N: F1031
Operator: Hof

Setup mode: Final Testing

Test Mode Handle: Every Farameter Set

Councry: All

Pseudo Whitening: on

Host Connection Request: Ha

EUT hddross: 0050C215h02F hex

Testar Address: 008037122091 hex

Active Member Address: 00000007 hex

Access Code from EUT: AFOFLCAIAE241120D5 hex

Access Code from SU: AFOFICGIAEZ41120D5 hex

Connection Poll Period: 4 Time Slots

Connection Page TO: 000 Time Slotsg

Tesr Paramecer Secting Dalay: 100 ms

Power Contral: Mot supported

Add. Transmission [Receive 0.000 dap

Add. Transmission {Transmit) 4.000 ap

DER measurement : System

Voltage Value 1: 5.500 vele

Voltage Value 2: 5.500 velc

Temperature: 80.000 Deg C

Hext measurement will be running wilh cthe follewing parsmeters:

Voltage: High
Temperature: :—mu-
Power Hode: Not Cantralled

Measurement : Conducted

EUT Test Mode: Loopback

Bl Signal Packer type: oL

0l Signal Pattern: BRES 9
whitening: Yea

8] Signalling Level: -70.000  dbm
RBER Mumber of Bits: 1600000

DER Limic: 0.100 3

Operator intervention stazt at 2002-0B-17, 21:46:28

Please prepare the EUT for Test Mode Activation

Intervention Type 'Plenae prepare the EUT for Test Mode Activation'
Operator intervencion end at 2002-08-37, 23:46:30

TX-FREQ RX-FREQ Bit Error Rate LIMIT VERDICT
MHz) [MEz]

2480.0 2402.0

All selected sensitivity - Single Slot Packets tests are completed

Duration 00:01:36
Final Test Casa verdict: PASS
Report File closed at 2002-08-17, 23:47:55

P




Test Case starcted: 2002-08-17, 2
Report File: ../dat/03100a01/001
Eut File: 03100a01

Opaxaror's account name: t53350

3:48:54 (TSRI60R)
ADa0l, mn, vep

.

]

# wWait On Compare

¥ wWait On OUTSIGE

P Wait On FAIL

¥ Abort On FALL

# Skip Manual Incerventions
¥ Plots Disabled
*

L]

L]

[}

]

V

1

Ramave Blots Afber Program Run
Infa Ensbled

Shore Mode

Force Mode

Part

Starting pregram tc_AllSensitivity

TC Sensitivity - Single Slot Packet

Starting TC Sensitivity - Single §1

5 HFC Check

ot Packers {RCV/CAQL/C)

Test Specification RE:

EUT connected for Heasurement and §

©.91

ignalling at: S§S5CU-Port 'MEASUREMENT DUT COND*

Hext measurement will be running wi

Manufacturer!:
Model:

Serial Ho:
Comment.

Setup mode:
Test HMode Handle:
Country:

Pseude Whitening:

Host Connection Request:
EUT Address:

Tester hddress:

Active Member Addregs:
Accass Code from EU
Accass Code frem SU:
Connection Poll Period:
Connection Page TO:

Test Parametoy Setting Delay
Power Contral:

Add. Transmission (Receive):
Add. Transmission (Transmit):
DER measurement :

volrage Value 1
Valtage Value 2;
Temperature:

Hext measurement will be running wi

Voltage:
Temperature:
Power Mode:

h the following EUT paramters

Clarion

Headaet

F1031

WY Statuas: PIPICD 03

SW Srtatus: 272 BCO2x_hol_lvl_1K.3_56
Configuratjon: a0l

S/M; F1011

Cperator: Mof

Final Teatipg

Evary Parameter Set
Al

on

Ho

0050C21IA02F hex
008037122091 hex
Q0000007 hex
APOFLCEIAE24112005 hex

AFOFICGIAE241120D5 hex Fi

4 Time Slors

2000 Time Slota

100 ms !
Not supported

0.000 dn

0.000 ds

System

5,500 vole

5.500 vale

80,000  Deg €
th the tollowing paramerers:
tiigh

High
Hot Contrulied

Heasurcment Conducted

EUT Test Mode: Loopback

Bl Signal Packer Type: DH1

Bl Signal Pattern; BRDS 9
Whitening: Yes

Bl Signalling Level: -70.000  dbm
BER Number of Bits: 1600000

BER Limit: 0.100 1

Operator intervention start ar 2002-08-17, 23:49:03

Please prepare the EUT for Test Mode Activation

Iatervention Type ‘Please prepare the EUT for Test Mode Activation®

Operator intervention end at 2002-08-17, 23:49:04

TX-FHEQ RX-FREQ Bit Error Rate
imilz] (MHz)

2402.0 2480.0

All salacred Sensitivity - Single Slot Packeks tests are completed

1 sanmsmesasmiNmESSSEREUSIEEENSimmesnsssmmmEsmEsosossaa
¥ Duration 00:01:36

1 Final Test Case verdict: PASS

¥ Report file closcd at 2002-08-17, 23:50:30

fomezz=nssssassssas = -




Sysrem TSBI60 5W Version: hl_24

etoorh Tes

W e

progeam ravisian: 1.11

Recalver sengitivicy Teatcase

Teak Caae startad; 2002-0B-17. 2 1:16 (TSESEOR)
Report File: ../dat/01100a01/03100801.mm, rep

Sut File: 03100a01

Gperator's account name: tz0860

wait On Compare : No
Wait On OUTSIDE Ro
waic on FAIL Ho
Abort On FAIL Ho
Skip Manual Interventions Ho
Plots Disabled : Ho
Remove Plots after Program Run Ho
Infa Enabled i Ho
Short Mode Ne
Force Mode o
Part f 1

check

Test Specification RF: Q.91

EUT connected for Mespurement and Signalling at: 99CU-Port 'MEASUREMENT DUT COND®

Next measurement will be runnting with the following EUT paramters

Mapufacturer: Clarion

Model: Headser

Serial Nos F1031

Comment : BY Starus; FIPICD 03

SW Status: 272 BCO2x_hei_lvl_1k.3_56
Configuratien: a0l
S/N: F1031

Gperator: Hof

Setup made: Final Testing

Test Mode Handle: Every Parameter Set
Country: ALl

Pseuda Whitening: on

Hose Connection Request: No

EUT Address: DOS0C215A02F hex
Tester hddrens: 00803722091 hex
hotive Momber Addresa: 0uooego? hex

Access Code from EUT: AFOFLCESAE241120D5 hex
heceas Code from SU: AFOFLCESAEZA1120D5 hex
Connecticn Poll Peried: 4 Time Slots
Cennaction Page TO: S000 Time Slota
Tast Paramerer Setting Delay: 100 ms

Fowar Cantrol: Mot supported

Aad. Transmission {Receive) 0.000 da

Add. Transmissian [Transmit): ©£.000 48

BER measurement: System

Voloage VYalue 1: 5,500 Volt
Volrage Value 2: 5.500 Volt
Temperature: B0. 000 Beg C

NexL messurement will be running with the following parameters

Voltage: High
Temperature
Powey Mode: Mot Concralled

Meaaurement:

EUT Test Meda:

Bl Signal Packet Type
Bl Signal Pattemn
Whitening:

Bl Signalling Level:
BER Humber of Bits:
BER Limit;

Canductad
Loophack

-70.000  JBm
1500000
0.100 LY

Operator intervention start at 2002-08-1%, 23;51:2%
Please prepare the EUT Eor Test Mode Activatien
Intervention Type ‘Please prepare the EUT for Test Mode Activation

TX-FHEQ RX-FREQ Bit Error Rate
Imaz] Ingz] L]

2402.0 2441.0 a.000

LIMIT VERDIGT

311 eelected Sensitivity - Single Slot Packeta tests are completed

Duration 00:01:36

Final Test Cage verdict:
Report fila closed at 2002-08-17, 23:53;52




